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T1 1 25007867 GHz 10.56 dBm Oce Bw 13.456543457 MHz T1 1 25007567 GHz 9.30 dem Occ Bw 13.516483516 MHz
T2 1 2.5142433 GHz 10.91 dém T2 1 2.5142732 GHz 9,92 dém
( )i ] T o8 ( ) ) TIin
Date: 14.0CT.2016 222146 Date: 14.0CT.2016 222166

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM
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LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM
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Highest Channel / 20MHz / 16QAM
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SPORTON LAB.
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Report No. : FG692208-01B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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LTE Band 7 / 5MHz / 16QAM
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LTE Band 7/ 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB
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SPORTON LAB.
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Report No. : FG692208-01B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

"g’ Spectrum I
Ref Level 30.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11,90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 dhiie _$PURIOUS LINE_ABS PABS 20 dblfe_$PURIOUS LINE ABS PABS
- Jﬂ\
0dém J lk
o I
B = o _
P AL ~
I Ve
AR |
-60 d&
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.51 6Hz ] (Ispurious
Spurious Emissions - Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
__Rangelow | Rangeup | RBW | Fraquency Power Abs__ | Atimit | 2.560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 20.17 dém -9.83 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48301 GHz -32.76 dém -7.76 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57003 GHz -13.17 dBm -3.17.d8
2,490 GHz 2.495 GHz 1.000 MHz 2,49481 GHz -28.66 dém -15.66 d8 2.571 GHz .575 GHz 1.000 MHz 5.67375 GHz 26 45 dBm T10.45 B
2.495 GHz 2.496 GHz 100.000 kHz 2,49508 GHz -40.31 dBm -27.31 d8 5575 GHz 2.80 GHz | 1,000 MHz S E79%1 Gl T3 50 dbmn 15508
2.496 GHz 2.510 GHz 100.000 kHz 2.50059 GHz 20.39 dBm -9.61 d& 2.580 GHz 2.595 GHz 1,000 MHz 2.58738 GHz -36.69 dBm -11.69 dB
m Y

Date: 14,0CT.2016 22:07:51

)|

L

J i

Date: 14.0CT.2016 22:17:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I k<
Ref Level 30.00 dBm Offset 11,90 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11,90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 dhifie _$PURIOUS LINE_ABS PABS 20 abipe—$PURIOUS LINE ABE PABS
10 de; 10d
0 dém { ! = de “1
J ‘ 10 dB
-10 d 1 | E—
{ 1] 1
o0 i
SPURIOUS._LINE_ABS M,.
p— P s J -30 dem - s S—
R e 7
O Ry hw i
-50 dB
-50 dB
60 d
60 d8
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.51 6Hz ] (Ishurious
Spurious Emissions | Tt
_ Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
__Range Low RangeUp | RBW |  Frequency | PowerAbs |  Atimit | 2.560 GHz 2.570 GHz 100.000 khz 2.56335 Ghz 3.69 dBm -26.31 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49048 GHz -30.54 dBm -5.54 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -25.95 dBm -15.95 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49475 GHz -24.78 dém -11.78 d& 2.571 GHz 2.575 GHz | 1.000 MH2 .57107 GHz 55.72 dBm S12.72dB
2.495 GHz 2.496 GHz 100.000 kHz 2,49568 GHz -33.87 dBm -20.87 dB 5,575 GH= 2580 GHz 1,000 MHz 5.57504 GHz 26,62 dBm S13.62 dB
2.496 GHz 2.510 GHz 100.000 kHz 2,50182 GHz 3.70 dBm -26.30 dB 5580 GHz 5.505 GH2 1.000 MH2 2.68027 GHz 3197 dbm -6.77°dB
- v

L J

Date: 14,0CT.2016 22:10:10

1

J Tnnn

Date: 14.0CT.2016 22:19:48

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-17 of 28



SPORTON LAB.

FCC RF Test Report

Report No. : FG692208-01B

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum I

Ref Level 30.00 dBm Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 deém
SGL Count 100/100

Offset 11,90 d& Mode Auto Sweep

@1 AvaPwr

@1 AvgPwr

heck
BPURIOUS

Limit ( PAB

LINE_ABS

| SPURIGHIE GHNEKABS _

20 dh'H‘lE %jPI JRIOUS

INE_ABS

20 dbifiE

10 dB

0dBm

10de

M ! Y 2
1 |
40dem A i \ T
j \d‘\g"’y ‘,M
. 2
60 dBm
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz ] (Ispurious
Spurious Emissions - Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2.555 GHz 2.570 GHz 100.000 kHz 2.56917 GHz 20.52 dBm -9.48 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48761 GHz -33.74 dBm -8.74 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -14.18 dBém -4.18 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49415 GHz -28,53 dém -15.53 de 2.571 GHz 2.575 GHz 1.000 MHz 2.57114 GHz -19.51 dBm -9.51 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49500 GHz -46.74 dBm -33.74 d8 5.575 GHz 2.585 GHz | 1.000 MHz 2.57588 GHz -29.91 dBm -16.91 dB
2.496 GHz 2.515 GHz 100.000 kHz 2.50084 GHz 21.54 dBm -8.46 dB 2.585 GHz 2.595 GHz 1.000 MHz 2.58859 GHz -47.74 dBm -22.74 dB

\ig Y

Date: 14,0CT.2016 22:23:26

)|

Date: 14.0CT.2016 22:33:03

L

J i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

L J

Date: 14,0CT.2016 22:25:46

Spectrum I k<
Ref Level 30.00 dBm Offset 11,90 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11,90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 dhifie _$PURIOUS LINE_ABS PABS 20 dblfe_$PURIOUS LINE ABS pABS
10 d8 10d ‘
0dem 7 bl : 1 ‘
-10d J[ l {
soig [
SPURIOUS._LINE_ABS | O I/ ‘\MMN :
30 d8 P o w—\\
40d Ao -
Lyonperts ]
-50 dB
50 dB
60 d
50 d8
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz ] Ishurious
Spurious Emissions | Tt
_ Rangelow | Range Up RBW | Frequency | PoweraAbs | ALimit
__Rangelow | Rangelp | RBW |  Frequency | PowerAbs |  Atimit | 2.555 Ghz 2.570 GHz 100.000 khz 2.55962 Ghz 2.95 dBm -27.04 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49016 GHz -25.55 dBm -0.55 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57003 GHz -24.29 dBm -14.29 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49462 GHz -22.11 dém -9.11 d& 2.571 GHz 2.575 GHz | 1.000 MH2 .57142 GHz ~51.16 dBm 1116 dB
2.495 GHz 2.496 GHz 150.000 kHz 2,49564 GHz -29.24 dBm -16.24 dB 5,575 GH= 5.585 GHz 1,000 MHz 5.67552 GHz 224.23 dBm Si123d8
2,496 GHz 2.515 GHz 100.000 kHz 2,50302 GHz 3,27 dém -26.73 dB 5585 GHz 5,505 GH2 1.000 MHz 2.68500 GH2 ~38.87 dbm ~15.67 8
-~ v

1

J Tnnn

Date: 14.0CT.2016 22.35:23

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-18 of 28



SPORTON LAB.

FCC RF Test Report

Report No. : FG692208-01B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

"g’ Spectrum I
Ref Level 30.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11,90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 dbiie _PPURIOUS LINE ABS PABS 20 dbipe_$PURIOUS LINE ABS PABS
10dB n 10d [
0 dém J ’ ode l ‘
o i ol i l
A 20
J f '\h /ﬂ T )
™ i I \ ' ™ 2
st il A N i’U\ 1 “ W, w/uﬁ‘“y
o/
Thlad | oA, AnJid
-60 dam
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz ] (Ispurious
purious Emissions . Rangelow | Rangeup | RBW |  Frequency | PowerAbs |  ALimit
__Rangelow | Rangeup | RBW | Fraquency Power Abs_ | Atimit | 2.555 GHz 2.570 GHz 100.000 kHz 2.56914 GHz 20.25 dém -9.75 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48748 GHz -34.63 dém -9.63 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -14.17 dBm -4.17 dB
2.430 GHz 2.495 GHz 1.000 MHz 2.49431 GHz -28.62 dBm -16.62 d 5.571 GHz 2.575 GHz | 1.000 MH2 2.67106 GHz ~53.57 dbm 155748
2.495 GHz 2.496 GHz 150.000 kHz 2.49500 GHz -47.04 dBm -34.04 dB S ETE G = E6E O OGO TS S ETCIo S od g BT
2.496 GHz 2.515 GHz 100.000 kHz 2.50082 GHz 20.45 dBm -9.55 d8 2.585 GHz 2.595 GHz 1,000 MHz 2.58601 GHz -47.94 dBm -22.94 dB

\ig Y

Date: 14,0CT.2016 22:24:36

)|

Date: 14.0CT.2016 22:34:13

L

J

annn e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I k<
Ref Level 30.00 dBm Offset 11,90 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11,90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
SPURIOUS | INE_ABS PABS 20 dblfe_$PURIOUS LINE ABS [pm:\
10d -
0 \ ‘
l doee -
| | |
LINE_ABS | k
30 dem -
e R .
_40d h"\...‘
= -50 de
-60 d
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz ] Ishurious
Spurious Emissions | Tt
_ Rangelow | Range Up RBW | Frequency | PoweraAbs | ALimit
__Rangelow | Rangelp | RBW |  Frequency | PowerAbs |  Atimit | 2.555 Ghz 2.570 GHz 100.000 khz 2.55976 Ghz 2.00 dBm ~28.00 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49042 GHz -27.68 dBm -2.68 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57005 GHz -27.91 dBm -17.91 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49482 GHz -24.72 dBm -11.72 d& 5.571 GHz .575 GHz 1.000 MH2 2.67140 GHz 5428 dBm 1406 dB
2.495 GHz 2.496 GHz 150,000 kHz 2.495683 GHz -32.17 dBm -19.17 dB 5575 GHz 2.585 GHz | 1.000 MHz 2.57532 Ghz ~57.43 dbm 1438
2406 GHz 2.51E0hs 100.000 kHz 2.50311 GHz 2.00 dém -28.00 de 2.585 GHz 2.595 GHz 1.000 MHz 2.58506 GHz -37.58 dBm -12.58 dB
~ Y
« ) X ] L

Date: 14,0CT.2016 22:26:56

Date: 14.0CT.2016 22:36:33

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-19 of 28




s=amranas. FCC RF Test Report Report No. : FG692208-01B

LTE Band 7 / 20MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

"g’ Spectrum I

Ref Level 30.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11,90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ‘L‘i‘ue BPURIOUS _)LINE_ABS PABS N 20 dh‘”\'ﬂ %jPIIRI()\)S INE_ABS PABS
10 de H 10 di
0dém ] 0de

o }\'L i ‘ lv

h un.r \-»M/,\
SEPRITIY [P P

[
Sj:::::_

W |

MV allial T Y

60 d&
60 dBm
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz | |[§oarans
Spurious Emissions - Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2.550 GHz 2.570 GHz 100.000 kHz 2.56894 GHz 20.84 dBm -9.16 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48311 GHz -36.91 dBm -11.91 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57006 GHz -14.04 dBm -4.04 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49197 GHz -27.77 dém -14.77 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57103 GHz -25.04 dBm -15.04 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49592 GHz -38.10 dBm -25.10 dB 5.575 GHz 2.590 GHz | 1.000 MHz 2.57791 GHz -30.23 dBm -17.23 dB
2.496 GHz 2.520 GHz 100.000 kHz 2.50110 GHz 21.92 dBm -8.08 d8 2.590 GHz 2.595 GHz 1.000 MHz 2.59342 GHz -47.98 dBm -22.98 dB
7 - ﬁﬁ'ﬂﬁr_
l J J
Date: 14,0CT.2016 22:40:12 Date: 14.0CT.2016 22:49:49

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum I -

Ref Level 30.00 dBm Offset 11,90 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11,90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 dbife _$PURIOUS LINE_ABS PABS 20 ahipe—$PURIOUS LINE ABS PABS
10 d; 10d

dode

111

o0 i
SPURIOUS_LINE _ABS ] e J \P‘“M |
30 dem w
30de 1
| PR YT '\\
-40 di
40 di —
—
-50 dBy s
e
-60 d
-60 d8
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 6Hz ] (Ispurious
Spurious Emissions | imi
_ Rangelow | Range Up RBW | Frequency | PoweraAbs | ALimit
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | Atimit__| 2,550 GHz 2.570 GHz 100.000 kHz 2.56185 GHz 1.74 dBm -28.26 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49040 GHz -26.23 dém -1.23 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -23.64 dBm -13.64 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49468 GHz -23.47 dém -10.47 de 2.571 GHz 2.575 GHz 1.000 MHz 2.57102 GHz 222.12 dBm S12.12 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49556 GHz -30.07 dBm -17.07 dB 2,575 GHz 2.590 GHz | 1,000 MHz 2.57507 GHz Z24.67 dBm Z11.67 dB
2,496 GHz 2.520 GHz 100.000 kHz 2.51847 GHz 2.28 dBm -27.72 dB 2.590 GHz 2.695 GHz 1,000 MHz 2.59007 GHz 44.72 dBm Z19.72 dB
\ig Y
Date: 14.0CT.2016 23:22:19 Date: 14.0CT.2016 225318
SPORTON INTERNATIONAL INC. Page Number 1 A7-20 of 28

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG692208-01B

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

Spectrum I

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.90 dB

Mode Auto Sweep

Ref Level 30,00 deém
SGL Count 100/100

Offset 11,90 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghife _$PURIOUS }INE_ABS PABS 20 dhiﬁ""—w INE_ABS PABS
10de n 10d Jnl
0 dém )“lL ods J ]
o — Wl |
7 |
f e
[T\ [ . : i
wmﬂ ! ,\
\Jn ﬂ“ﬂ ﬂ M Al L] OV f \\_(n PWAL
AT httindd e e "
60 dBm
Start 2.55 GHz 10005 pts Stop 2.595 GHz

S(ur.t 2.475 GHZ 8004 pts Stop 2.52 GHz Spurious
Spurious Emissions - Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
__Rangelow | Rangeup | RBW | Fraquency Power Abs__ | ALimit 2.550 GHz 2.570 GHz 100.000 kHz 2.56894 GHz 20.31 dBm -9.69 dB

2.475 GHz 2.490 GHz 1.000 MHz 2.48320 GHz -38.67 dBm -13.67 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -12.64 dBm -2.64 dB

2,490 GHz 2.495 GHz 1.000 MHz 2.49192 GHz -29.30 dém -16.30 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz 26.38 dbm “16.38 dB

2.495 GHz 2.496 GHz 200.000 kHz 2.49527 GHz -50.92 dBm -37.92 dB 2.575 GHz 2.590 GHz | 1.000 MHz 2.57776 GHz 230,43 dBm Z17.43 dB

2.496 GHz 2.520 GHz 100.000 kHz 2.50112 GHz 20.69 dBm -9.31 dB .50 GHz 5.605 GHz 1,000 MHz 5.59571 GHz ~47.80 dBm Z52.80 dB

\ig

Date: 14,0CT.2016 22:41:21

L JU J

Date: 14.0CT.2016 22:50:58

L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 14.0CT.2016 22:43:41

Date: 14.0CT.2016 22:52:08

Spectrum I =
Ref Level 30.00 dBm Offset 11,90 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11,90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 dhifie _$PURIOUS LINE_ABS PABS 20 ahipe—$PURIOUS LINE ABS PABS
10 d8 10d
0 dem . A ope
-10 di r \ -10 de |
- | L |
SPURIOUS_LINE_ABS ] l ) |\ L U“m
-30de
ey ool K
-40 di "/ e -40 dl \N
S
B—
-50 dB
S0 dB
60 d
60 d8
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 6Hz ] (Ispurious
Spurious Emissions | Tt
_ Rangelow | Range Up RBW | Frequency | PoweraAbs | ALimit
__Rangelow | Rangelp | RBW | Frequency PowerAbs |  Atimit | 2.550 GHz 2.570 GHz 100.000 khz 2.55708 Ghz 0.94 dBm ~29.06 d6
2.475 GHz 2.490 GHz 1.000 MHz 2.49046 GHz -26.98 dém -1.98 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -26.94 dBm -16.94 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49476 GHz -24.81 dém -11.81 d8 2.571 GHz 2.575 GHz | 1.000 MHz .57135 GHz 55,35 dBm 1535 dB
2.495 GHz 2.496 GHz 200.000 kHz 2,49574 GHz -31.41 dBm -18.41 dB 5,575 GH= 2500 GHz 1,000 MHz 5.67523 GHz 2724 dBm “l4.24 B
2.496 GHz 2.520 GHz 100.000 kHz 2,51329 GHz 1.17 dBm -28.83 dB 5 590 GHz 5,505 GH2 1.000 MH2 2.65018 GH2 44,46 dbm 10.46 8
- v

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A7-21 of 28



SPORTON LAB.

FCC RF Test Report

Report No. : FG692208-

01B

Conducted Spurious Emission

LTE Band 7 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ctrum ':gx pectrum cg!
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PABS Limit ¢heck PABS
SPURIONS | INE_ABS PARS -10 d8RR—HRURIOUS J INE ABS PARS
20 dB
_LINE_ABS | SPURI LINE_ABS
M - 40 dB . A
SN o y
I IR WSV P S Y a ¥ ket R Pl SV VS = v
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 856.75412 MHz -47.63 dBm -22.63 dB 30.000 MHz 1.000 GHz | 1.000 MHz 921.71164 MHz -47.67 dBm -22.67 d8
1.000 GHz 2.490 GHz 1.000 MHz 2.46691 GHz -47.31 dBm -22.31 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.27973 GHz -47.42 dBm -22.42 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.99395 GHz -44,38 dBm -19.38 dB 2.580 GHz | 5.000 GHz 1.000 MHz 4.25551 GHz -44.46 dBm -19.46 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85356 GHz -41.57 dBm -16.57 dB $.000 GHz 10.000 GHz 1.000 MHz 6.84357 GHz -41.77 dBm -16.77 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.74477 GHz -38.86 dBm -13.86 dB 10.000 GHz 18.000 GHz | 1.000 MHz 165.77139 GHz -39.01 dBm -14.01 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.78314 GHz -38.61 dBm -13.61 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.85763 GHz -38.59 dBm -13.59 dB
T
l )i ) T o8 [ )| J TN oa

Date: 14.0CT.2016 21:54:19

Date: 14.0CT 2016 21:55:13

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit ¢heck PABS Limit ¢heck PABS
-10 ddpR—RBURIOUS JINE_ARS PARS .10 ddRR—HBURIOUS | INE_ABS pakS
-20 dB
_LINE_ABS | SPURIOUS_LINE_ABS
aa 2 Ay -40 dBr .'V‘V" A ad A
A A " AV pT W ——y At P PR PR V VeA A
] T A o
-60 dB
-70 dBi
-80 dBr
-90 dB -90 del
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 929.95252 MHz -47.19 dBm -22,19 dB 30,000 MHz 1,000 GHz | 1.000 MHz 944.98001 MHz -47.63 dBm -22,63 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.32243 GHz -47.29 dBm -22.29 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.31300 GHz -47.27 d8m -22.27 d8
2.580 GHz 5.000 GHz | 1.000 MHz 4.99250 GHz -44,27 dBm -19,27 d8 2.580 GHz | 5.000 GHz 1.000 MHz 4.99492 GHz -44.51 dBm -19,51 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98205 GHz -41.92 dém -16.92 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.85106 GHz -41.65 dBm -16.65 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.74477 GHz -39.01 dBm -14.01 dB 10.000 GHz 18.000 GHz | 1.000 MHz 16.09887 GHz -39.01 dBm -14.01 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.78464 GHz -38.43 dBm -13.43 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.85413 GHz -38.50 dBm -13.50 dB
26
L H J L L J 1 we
Date: 14.0CT.2016 21:56:48 Date: 14.0CT.2016 21:57:42
SPORTON INTERNATIONAL INC. Page Number 1 A7-22 of 28

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG692208-01B

LTE Band 7 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum ':gl pectrum cg!
Ref Level 0.00 dém Offset 11.90 d& Mode Auto Sweep Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PABS Limit ¢heck PABS
SPURIONS | INE_ABS PARS -10 d8RR—HRURIOUS J INE ABS PARS
20 dB
S_LINE_ABS | SPURIOUS_LINE_ABS
» " [N -40 dB A A y =
I S pai e v = TS SR PR PRV ha e ] A v
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 929.46777 MHz -47.65 dBm -22.65 dB 30.000 MHz 1.000 GHz | 1.000 MHz 931.89155 MHz -47.74 dBm -22.74 d8
1.000 GHz 2.490 GHz 1.000 MHz 2.32342 GHz -47.50 dBm -22.50 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.32342 GHz -47.11 dBm -22.11 dB
2,580 GHz 5.000 GHz | 1.000 MHz 4.99879 GHz -44.22 dBm -19.22 dB 2.580 GHz | 5.000 GHz 1.000 MHz 4.98960 GHz -44.14 dBm -19.14 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85206 GHz -41.72 dBm -16.72 dB $.000 GHz 10.000 GHz 1.000 MHz 6.85856 GHz -41.89 dBm -16.89 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.74927 GHz -39.08 dém -14.08 d& 10.000 GHz 18.000 GHz | 1.000 MHz 16.10137 GHz -39.00 dBm -14.00 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.79214 GHz -38.49 dBm -13.49 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.78264 GHz -38.48 dBm -13.48 dB
ST
l )i ) T o8 ( )| J TN oa

Date: 14.0CT.2016 22:03:57

Date: 14.0CT.2016 22.04:50

LTE Band

7 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 14.0CT.2016 22:11:04

Date: 14.0CT.2016 22:11:58

pectrum
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr [0 Avgrwr
Limit fheck PARS Limit fheck PABS
SPURIONS | INE_ABS PARS -10 ddRR—FPURIONS | INE_ABRS PABS
20dB
S LINE_ABS [ SPURIOUS_LINE_ABS
T " ' 40 dBm—] 2 A
T ] AN M PN e RO PSRN YA e AN aat
] . WY neatll fanh e = T e
60 dB
=70 dei
-80 dBr
-90 del
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 907.65367 MHz -47.63 dém -22.63 dB 30.000 MHz 1.000 GHz 1.000 MHz 907.16892 MHz -47.48 dBm -22.48 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48330 GHz -34.28 dBm -9.28 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48330 GHz -36.68 dBm -11.68 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.25842 GHz -44.29 dBm -19.29 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.99879 GHz -44,53 dBm -19.53 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.84857 GHz -41.79 dBm -16.79 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.84057 GHz -41.75 dBm -16.75 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.77439 GHz -39.17 dBm -14.17 dB 10.000 GHz 18.000 GHz 1.000 MHz 16.08737 GHz -38.92 dBm -13.92 dB8
18.000 GHz 26.000 GHz 1.000 MHz 19.89113 GHz -38.44 dBm -13.44 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.87913 GHz -38.48 dBm -13.48 d&
— .ﬁ-ir_
{ ) J Tnn L J J 4 wa

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-23 of 28



SPORTON LAB.

FCC RF Test Report

Report No. : FG692208-01B

LTE Band 7 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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30,000 MHz 1.000 GHz 1.000 MHz 992.97101 MHz -47.46 dBm -22.46 dB 30.000 MHz 1.000 GHz | 1.000 MHz 937.22389 MHz -47.65 dBm -22.65 d8
1.000 GHz 2.490 GHz 1.000 MHz 2.46642 GHz -47.26 dBm -22.26 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.32591 GHz -47.35 dBm -22.35 dB
2,580 GHz 5.000 GHz | 1.000 MHz 4.99927 GHz -44.54 dBm -19.54 dB 2.580 GHz | 5.000 GHz 1.000 MHz 4.99831 GHz -44.52 dBm -19,52 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99705 GHz -41.98 dBm -16.98 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99905 GHz -41.88 dBm -16.88 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.74827 GHz -39.18 dBm -14.18 d8 10.000 GHz 18.000 GHz | 1.000 MHz 17.75177 GHz -39.10 dBm -14.10 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.79914 GHz -38.64 dBm -13.64 d& 18.000 GHz 26.000 GHz 1.000 MHz 19.79264 GHz -38.37 dBm -13.37 dB
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30,000 MHz 1,000 GHz 1.000 MHz 936.73913 MHz -47.71 dBm -22,71 dB 30,000 MHz 1,000 GHz | 1.000 MHz 971.15692 MHz -47.57 dBm -22,57 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.29761 GHz -47.41 dBm -22.41 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.46195 GHz -47.34 dBm -22.34 d8
2.580 GHz 5.000 GHz | 1.000 MHz 4.16212 GHz -44,56 dBm -19.56 dB 2.580 GHz | 5.000 GHz 1.000 MHz | 4.99492 GHz -44.67 dBm -19.67 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85556 GHz -41.89 dBm -16.89 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.84957 GHz -41.89 dBm -16.89 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.76226 GHz -39.21 dBm -14.21 dB 10.000 GHz 18.000 GHz | 1.000 MHz 15.20042 GHz -39.06 dBm -14.06 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.79464 GHz -38.35 dBm -13.35 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.79814 GHz -38.53 dBm -13.53 dB
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LTE Band 7 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 865.47976 MHz -47.75 dBm -22.75 dB 30.000 MHz 1.000 GHz | 1.000 MHz 903.29085 MHz -47.58 dBm -22.58 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48777 GHz -33.83 dBm -8.83 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48777 GHz -36.17 dBm -11.17 dB
2,580 GHz 5.000 GHz | 1.000 MHz 4.98524 GHz -44,53 dBm -19.53 dB 2.580 GHz | 5.000 GHz 1.000 MHz 4.99105 GHz -44.70 dBm -19,70 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.69958 GHz -41.91 dBm -16.91 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99305 GHz -41.77 dBm -16.77 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.20242 GHz -39.04 dBm -14.04 dB 10.000 GHz 18.000 GHz | 1.000 MHz 16.08837 GHz -39.07 dBm -14.07 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.79314 GHz -38.54 dBm -13.54 d& 18.000 GHz 26.000 GHz 1.000 MHz 19.78614 GHz -38.58 dBm -13.58 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 923.16592 MHz -47.51 dBm -22,51 dB 30,000 MHz 1.000 GHz | 1.000 MHz 977.94353 MHz -47.72 dBm -22,72 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.31449 GHz -47.39 dBm -22,39 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.31995 GHz -47.14 dBm -22.14 dB
2.580 GHz 5.000 GHz | 1.000 MHz | 4.27923 GHz -44,57 dBm -19.57 dB 2.580 GHz | 5.000 GHz 1.000 MHz | 4.99976 GHz -44,40 dBm -19.40 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.84407 GHz -41.92 dBm -16.92 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.85256 GHz -41.57 dBm -16.57 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.77089 GHz -39.06 dBm -14.06 dB 10.000 GHz 18.000 GHz | 1.000 MHz 15.76489 GHz -39.02 dBm -14.02 dB
18,000 GHz 26.000 GHz 1.000 MHz 19.80014 GHz -38.46 dBm -13.46 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.79114 GHz -38.39 dBm -13,39 d
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LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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30.000 MHz 1.000 GHz 1.000 MHz 909.10795 MHz -47,70 dBm -22.70 dB 30.000 MHz 1.000 GHz | 1.000 MHz 893.11094 MHz -47.45 dBm -22.45 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48081 GHz -47.10 dBm -22.10 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.31101 GHz -47.32 dBm -22.32 d8
2,580 GHz 5.000 GHz | 1.000 MHz 2.58266 GHz -26,07 dBm -1.07 dB 2.580 GHz | 5.000 GHz 1.000 MHz 2.58266 GHz -28.27 dBm -3.27 dB
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18.000 GHz 26.000 GHz 1.000 MHz 19.78614 GHz -38.38 dBm -13.38 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.85313 GHz -38.37 dBm -13.37 dB
ST
l )i ) T o8 ( )| J TN oa

Date: 14.0CT.2016 22:37:27

Date: 14.0CT.2016 22:38:21

LTE Band 7 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 14.0CT.2016 22:44:35

Date: 14.0CT.2016 22:45:29

pectrum
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr [0 Avgrwr
Limit fheck PARS Limit fheck PABS
SPURIOUS J INE_ABS PARS -10 ddRR—FPURIONS | INE_ABRS PABS
20dB
5_LINE_ABS ‘S‘FJ"‘R._“. LINE_ABS
’ Mon 40 dBrm— ot
SNV N
O e i e et Vi e R e e
60.dB
70 dB
-80 dBr
-90 del
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 990.54723 MHz -47.63 dém -22.63 dB 30.000 MHz 1.000 GHz 1.000 MHz 941.58671 MHz -47.40 dBm -22.40 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48379 GHz -37.56 dBm -12.56 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48379 GHz -38.68 dBm -13.68 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.99298 GHz -44.53 dBm -19.53 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.99685 GHz -44,31 dBm -19.31 d8
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10.000 GHz 18.000 GHz 1.000 MHz 15.76789 GHz -38.92 dBm -13.92 dB 10.000 GHz 18.000 GHz 1.000 MHz 17.75177 GHz -38.92 dBm -13.92 dB8
18.000 GHz 26.000 GHz 1.000 MHz 19.78514 GHz -38.41 dBm -13.41 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.78514 GHz -38.49 dBm -13.49 d&
— .ﬁ-ir_
{ ) J Tnn L J J 4 wa

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A7-26 of 28



SPORTON LAB.

FCC RF Test Report

Report No. : FG692208-01B
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30,000 MHz 1.000 GHz 1.000 MHz 900.38231 MHz -47.64 dBm -22.64 dB 30.000 MHz 1.000 GHz | 1.000 MHz 888.74813 MHz -47.64 dBm -22.64 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -39.61 dBm -14.61 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -39.11 dBm -14.11 d8
2.580 GHz 5.000 GHz | 1.000 MHz 4.99831 GHz -44,32 dBm -19.32 dB 2.580 GHz | 5.000 GHz 1.000 MHz 4.16648 GHz -44.45 dBm -19.45 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99355 GHz -41.83 dBm -16.83 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99455 GHz -41.69 dBm -16.69 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.09487 GHz -39.03 dém -14.03 d8 10.000 GHz 18.000 GHz | 1.000 MHz 16.76783 GHz -39.07 dBm -14.07 d&
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30,000 MHz 1,000 GHz 1.000 MHz 879.05297 MHz -47.71 dBm -22,71 dB 30,000 MHz 1,000 GHz | 1.000 MHz 887.77861 MHz -47.67 dBm -22,67 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.32740 GHz -47.31 dBm -22.31 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.36414 GHz -47.50 dém -22.50 d8
2.580 GHz 5.000 GHz | 1.000 MHz 2.58702 GHz -30.78 dém -5.78 dB 2.580 GHz | 5.000 GHz 1.000 MHz | 2.58702 GHz -31.72 dBm -6.72 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.83907 GHz -41.81 dBm -16.81 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.84357 GHz -41.75 dBm -16.75 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.76739 GHz -39.04 dBm -14.04 dB 10.000 GHz 18.000 GHz | 1.000 MHz 17.75677 GHz -38.99 dBm -13.99 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.91813 GHz -38.41 dBm -13.41 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.78714 GHz -38.55 dBm -13.55 dB
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0010
30 Normal Voltage 0.0077
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0011

-10 Normal Voltage 0.0095 PASS
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0000
20 Battery End Point 0.0083

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2/ 1.4MHz (Average) (GT - LC = 1.5 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.59 0.2286 25.09 0.3228
Middle QPSK 1 0 23.51 0.2244 25.01 0.3170
Highest 1 0 23.55 0.2265 25.05 0.3199
Lowest 1 0 22.69 0.1858 24.19 0.2624
Middle 16QAM 1 0 22.67 0.1849 24.17 0.2612
Highest 1 0 22.68 0.1854 24.18 0.2618
Limit EIRP < 2W Result PASS
LTE Band 2/ 3MHz (Average) (GT - LC = 1.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.61 0.2296 25.11 0.3243
Middle QPSK 1 0 23.51 0.2244 25.01 0.3170
Highest 1 0 23.57 0.2275 25.07 0.3214
Lowest 1 0 22.77 0.1892 24.27 0.2673
Middle 16QAM 1 0 22.74 0.1879 24.24 0.2655
Highest 1 0 22.76 0.1888 24.26 0.2667
Limit EIRP < 2W Result PASS
LTE Band 2/ 5MHz (Average) (GT - LC = 1.5 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.60 0.2291 25.10 0.3236
Middle QPSK 1 0 23.51 0.2244 25.01 0.3170
Highest 1 0 23.58 0.2280 25.08 0.3221
Lowest 1 0 22.79 0.1901 24.29 0.2685
Middle 16QAM 1 0 22.73 0.1875 24.23 0.2649
Highest 1 0 22.72 0.1871 24.22 0.2642
Limit EIRP < 2W Result PASS
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LTE Band 2/ 10MHz (Average) (GT - LC =1.5dB)

RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.64 0.2312 25.14 0.3266
Middle QPSK 1 0 23.52 0.2249 25.02 0.3177
Highest 1 0 23.54 0.2259 25.04 0.3192
Lowest 1 0 22.80 0.1905 24.30 0.2692
Middle 16QAM 1 0 22.77 0.1892 24.27 0.2673
Highest 1 0 22.76 0.1888 24.26 0.2667
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average) (GT - LC = 1.5 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.72 0.2355 25.22 0.3327
Middle QPSK 1 0 23.61 0.2296 25.11 0.3243
Highest 1 0 23.61 0.2296 25.11 0.3243
Lowest 1 0 22.90 0.1950 24.40 0.2754
Middle 16QAM 1 0 22.87 0.1936 24.37 0.2735
Highest 1 0 22.85 0.1928 24.35 0.2723
Limit EIRP < 2W Result PASS
LTE Band 2/ 20MHz (Average) (GT - LC =1.5dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.95 0.2483 25.45 0.3508
Middle QPSK 1 0 23.89 0.2449 25.39 0.3459
Highest 1 0 23.91 0.2460 25.41 0.3475
Lowest 1 0 22.96 0.1977 24.46 0.2793
Middle 16QAM 1 0 22.90 0.1950 24.40 0.2754
Highest 1 0 22.94 0.1968 24.44 0.2780
Limit EIRP < 2W Result PASS
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LTE Band 5/ 1.4MHz (Average) (GT - LC = -3 dB)

RB Conducted ERP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 0 24.28 0.2679 19.13 0.0818
Middle QPSK 1 0 24.04 0.2535 18.89 0.0774
Highest 1 0 24.03 0.2529 18.88 0.0773
Lowest 1 0 23.21 0.2094 18.06 0.0640
Middle 16QAM 1 0 23.18 0.2080 18.03 0.0635
Highest 1 0 23.10 0.2042 17.95 0.0624
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average) (GT - LC = -3 dB)
Channel Mode . RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 0 24.30 0.2692 19.15 0.0822
Middle QPSK 1 0 24.24 0.2655 19.09 0.0811
Highest 1 0 24.19 0.2624 19.04 0.0802
Lowest 1 0 23.33 0.2153 18.18 0.0658
Middle 16QAM 1 0 23.29 0.2133 18.14 0.0652
Highest 1 0 23.20 0.2089 18.05 0.0638
Limit ERP < 7W Result PASS
LTE Band 5/ 5MHz (Average) (GT - LC = -3 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 0 24.27 0.2673 19.12 0.0817
Middle QPSK 1 0 24.19 0.2624 19.04 0.0802
Highest 1 0 24.12 0.2582 18.97 0.0789
Lowest 1 0 23.33 0.2153 18.18 0.0658
Middle 16QAM 1 0 23.28 0.2128 18.13 0.0650
Highest 1 0 23.21 0.2094 18.06 0.0640
Limit ERP < 7W Result PASS
LTE Band 5/ 10MHz (Average) (GT - LC = -3 dB)
RB Conducted ERP
Channel Mode -
Size | Offset [Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 0 24.34 0.2716 19.19 0.0830
Middle QPSK 1 0 24.31 0.2698 19.16 0.0824
Highest 1 0 24.25 0.2661 19.10 0.0813
Lowest 1 0 23.45 0.2213 18.30 0.0676
Middle 16QAM 1 0 23.39 0.2183 18.24 0.0667
Highest 1 0 23.32 0.2148 18.17 0.0656
Limit ERP < 7W Result PASS

Bl-30f4



SPORTON LAB.

FCC RF Test Report

Report No. : FG692208-01B

LTE Band 7 / 5MHz (Average) (GT - LC =-1.1 dB)

RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.77 0.2382 22.67 0.1849
Middle QPSK 1 0 24.00 0.2512 22.90 0.1950
Highest 1 0 23.50 0.2239 22.40 0.1738
Lowest 1 0 22.67 0.1849 21.57 0.1435
Middle 16QAM 1 0 23.00 0.1995 21.90 0.1549
Highest 1 0 22.53 0.1791 21.43 0.1390
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average) (GT - LC =-1.1 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.87 0.2438 22.77 0.1892
Middle QPSK 1 0 24.00 0.2512 22.90 0.1950
Highest 1 0 23.62 0.2301 22.52 0.1786
Lowest 1 0 22.87 0.1936 21.77 0.1503
Middle 16QAM 1 0 23.00 0.1995 21.90 0.1549
Highest 1 0 22.60 0.1820 21.50 0.1413
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average) (GT - LC =-1.1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.88 0.2443 22.78 0.1897
Middle QPSK 1 0 24.00 0.2512 22.90 0.1950
Highest 1 0 23.66 0.2323 22.56 0.1803
Lowest 1 0 22.78 0.1897 21.68 0.1472
Middle 16QAM 1 0 23.00 0.1995 21.90 0.1549
Highest 1 0 22.95 0.1972 21.85 0.1531
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average) (GT - LC = -1.1 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset [Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.97 0.2495 22.87 0.1936
Middle QPSK 1 0 24.00 0.2512 22.90 0.1950
Highest 1 0 23.91 0.2460 22.81 0.1910
Lowest 1 0 22.96 0.1977 21.86 0.1535
Middle 16QAM 1 0 22.99 0.1991 21.89 0.1545
Highest 1 0 22.97 0.1982 21.87 0.1538
Limit EIRP < 2W Result PASS
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saronas. FCC RF Test Report

Report No. :FG692208-01B

Radiated Spurious Emission

LTE Band 2
LTE Band 2/ 1.4MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)

3700 -54.08 -13 -41.08 -75.4 -60.65 1.67 8.24 H
5548 -51.77 -13 -38.77 -77.81 -58.84 2.65 9.72 H
7403 -47.62 -13 -34.62 -80.63 -56.77 2.46 11.61 H
H
H
Lowest U
3700 -56.72 -13 -43.72 -77.07 -63.29 1.67 8.24 V
5548 -53.66 -13 -40.66 -80.21 -60.73 2.65 9.72 V
7403 -47.27 -13 -34.27 -80.47 -56.42 2.46 11.61 \%
V
V
V
3759 -53.90 -13 -40.90 -74.54 -60.53 1.69 8.31 H
5639 -52.09 -13 -39.09 -79.13 -59.14 2.71 9.76 H
7518 -47.68 -13 -34.68 -80.51 -57.07 2.42 11.81 H
H
H
Middle H
3759 -56.52 -13 -43.52 -76.69 -63.15 1.69 8.31 \%
5639 -53.89 -13 -40.89 -80.17 -60.94 2.71 9.76 \%
7518 -47.23 -13 -34.23 -80.54 -56.62 2.42 11.81 V
V
V
V
3819 -55.36 -13 -42.36 -75.9 -62.04 1.70 8.38 H
5730 -51.38 -13 -38.38 -78.22 -58.41 2.76 9.79 H
7638 -46.32 -13 -33.32 -80.28 -55.82 2.38 11.88 H
H
H
Highest H
3819 -56.16 -13 -43.16 -76.74 -62.84 1.70 8.38 V
5730 -53.46 -13 -40.46 -80.26 -60.49 2.76 9.79 V
7638 -46.85 -13 -33.85 -80.11 -56.35 2.38 11.88 \%
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 B2-10of 14




saronas. FCC RF Test Report

Report No. :FG692208-01B

LTE Band 2/ 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3700 -54.85 -13 -41.85 -74.52 -61.42 1.67 8.24 H
5548 -52.04 -13 -39.04 -78.73 -59.11 2.65 9.72 H
7403 -46.78 -13 -33.78 -80.18 -55.93 2.46 11.61 H
H
H
Lowest H
3700 -56.94 -13 -43.94 -76.74 -63.51 1.67 8.24 V
5548 -53.72 -13 -40.72 -79.96 -60.79 2.65 9.72 V
7403 -47.53 -13 -34.53 -80.64 -56.68 2.46 11.61 V
V
V
V
3756 -53.83 -13 -40.83 -74.17 -60.45 1.68 8.31 H
5632 -52.72 -13 -39.72 -79.3 -59.77 2.70 9.75 H
7512 -46.55 -13 -33.55 -79.92 -55.93 2.43 11.81 H
H
H
Middle H
3756 -54.81 -13 -41.81 -75.55 -61.43 1.68 8.31 V
5632 -53.21 -13 -40.21 -80.23 -60.26 2.70 9.75 V
7512 -47.47 -13 -34.47 -80.57 -56.85 2.43 11.81 V
V
V
V
3812 -54.79 -13 -41.79 -75.36 -61.46 1.70 8.37 H
5723 -51.55 -13 -38.55 -78.7 -58.59 2.75 9.79 H
7630 -45.23 -13 -32.23 -79.41 -54.72 2.39 11.88 H
H
H
Highest H
3812 -55.62 -13 -42.62 -76.6 -62.29 1.70 8.37 V
5723 -53.46 -13 -40.46 -80.45 -60.5 2.75 9.79 V
7630 -46.93 -13 -33.93 -79.82 -56.42 2.39 11.88 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG692208-01B

LTE Band 2 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3700 -53.46 -13 -40.46 -73.94 -60.03 1.67 8.24 H
5548 -50.42 -13 -37.42 -77.07 -57.49 2.65 9.72 H
7403 -46.76 -13 -33.76 -80 -55.91 2.46 11.61 H
H
H
Lowest H
3700 -55.84 -13 -42.84 -75.73 -62.41 1.67 8.24 V
5548 -53.99 -13 -40.99 -79.68 -61.06 2.65 9.72 V
7403 -46.43 -13 -33.43 -80.08 -55.58 2.46 11.61 \%
V
V
V
3756 -53.19 -13 -40.19 -73.99 -59.81 1.68 8.31 H
5632 -51.59 -13 -38.59 -78.73 -58.64 2.70 9.75 H
7512 -46.01 -13 -33.01 -80.19 -55.39 2.43 11.81 H
H
H
Middle H
3756 -54.97 -13 -41.97 -75.1 -61.59 1.68 8.31 V
5632 -53.03 -13 -40.03 -80.15 -60.08 2.70 9.75 V
7512 -46.04 -13 -33.04 -80.11 -55.42 2.43 11.81 V
V
V
V
3812 -53.62 -13 -40.62 -74.44 -60.29 1.70 8.37 H
5716 -50.42 -13 -37.42 -77.62 -57.46 2.75 9.79 H
7620 -45.33 -13 -32.33 -78.84 -54.81 2.39 11.87 H
H
H
Highest H
3812 -54.91 -13 -41.91 -75.46 -61.58 1.70 8.37 V
5716 -52.23 -13 -39.23 -79.86 -59.27 2.75 9.79 V
7620 -46.43 -13 -33.43 -79.74 -55.91 2.39 11.87 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG692208-01B

LTE Band 2/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3700 -54.72 -13 -41.72 -74.53 -61.29 1.67 8.24 H
5555 -50.87 -13 -37.87 -76.77 -57.94 2.66 9.72 H
7403 -46.18 -13 -33.18 -80.11 -55.33 2.46 11.61 H
H
H
H
Lowest H
3700 -55.81 -13 -42.81 -75.7 -62.38 1.67 8.24 V
5555 -52.04 -13 -39.04 -79.08 -59.11 2.66 9.72 V
7403 -47.37 -13 -34.37 -80.29 -56.52 2.46 11.61 V
V
V
V
V
3749 -53.70 -13 -40.70 -73.77 -60.32 1.68 8.30 H
5625 -51.36 -13 -38.36 -77.92 -58.41 2.70 9.75 H
7498 -46.46 -13 -33.46 -79.52 -55.83 2.43 11.80 H
H
H
H
Middle H
3749 -55.56 -13 -42.56 -75.7 -62.18 1.68 8.30 V
5625 -52.04 -13 -39.04 -79.73 -59.09 2.70 9.75 V
7498 -46.35 -13 -33.35 -80.22 -55.72 2.43 11.80 V
V
V
V
V
3805 -52.55 -13 -39.55 -73.25 -59.22 1.70 8.37 H
5702 -51.39 -13 -38.39 -78.14 -58.43 2.74 9.78 H
7602 -46.48 -13 -33.48 -80.37 -55.94 2.40 11.86 H
H
H
H
Highest H
3805 -54.66 -13 -41.66 -74.78 -61.33 1.70 8.37 V
5702 -52.21 -13 -39.21 -79.89 -59.25 2.74 9.78 V
7602 -46.10 -13 -33.10 -80.12 -55.56 2.40 11.86 V
V
V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG692208-01B

LTE Band 2/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3700 -53.68 -13 -40.68 -74.17 -60.25 1.67 8.24 H
5555 -49.04 -13 -36.04 -76.44 -56.11 2.66 9.72 H
7403 -47.44 -13 -34.44 -80.33 -56.59 2.46 11.61 H
H
H
H
Lowest H
3700 -55.77 -13 -42.77 -75.53 -62.34 1.67 8.24 V
5555 -52.02 -13 -39.02 -78.95 -59.09 2.66 9.72 V
7403 -46.67 -13 -33.67 -80.18 -55.82 2.46 11.61 V
V
V
V
V
3749 -52.61 -13 -39.61 -73.15 -59.23 1.68 8.30 H
5618 -51.43 -13 -38.43 -78.04 -58.48 2.69 9.75 H
7490 -46.52 -13 -33.52 -80.38 -55.87 2.43 11.78 H
H
H
H
Middle H
3749 -54.70 -13 -41.70 -74.9 -61.32 1.68 8.30 V
5618 -53.88 -13 -40.88 -80.05 -60.93 2.69 9.75 V
7490 -46.93 -13 -33.93 -80.18 -56.28 2.43 11.78 V
V
V
V
V
3791 -52.68 -13 -39.68 -73.17 -59.33 1.70 8.35 H
5688 -51.44 -13 -38.44 -78.3 -58.48 2.73 9.78 H
7582 -46.27 -13 -33.27 -80.36 -55.72 2.40 11.85 H
H
H
H
Highest H
3791 -53.60 -13 -40.60 -74.61 -60.25 1.70 8.35 V
5688 -52.02 -13 -39.02 -79.92 -59.06 2.73 9.78 V
7582 -46.39 -13 -33.39 -79.96 -55.84 2.40 11.85 V
V
V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG692208-01B

LTE Band 2/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3700 -54.81 -13 -41.81 -74.74 -61.38 1.67 8.24 H
5555 -49.81 -13 -36.81 -75.63 -56.88 2.66 9.72 H
7403 -47.79 -13 -34.79 -80.42 -56.94 2.46 11.61 H
H
H
H
Lowest H
3700 -55.15 -13 -42.15 -76.13 -61.72 1.67 8.24 V
5555 -52.85 -13 -39.85 -79.07 -59.92 2.66 9.72 V
7403 -46.19 -13 -33.19 -79.94 -55.34 2.46 11.61 V
V
V
V
V
3742 -51.65 -13 -38.65 -72.34 -58.26 1.68 8.29 H
5611 -51.61 -13 -38.61 -77.93 -58.67 2.69 9.74 H
7484 -46.96 -13 -33.96 -80.15 -56.29 2.43 11.77 H
H
H
H
Middle H
3742 -54.82 -13 -41.82 -74.61 -61.43 1.68 8.29 V
5611 -53.33 -13 -40.33 -79.94 -60.39 2.69 9.74 V
7484 -46.51 -13 -33.51 -79.94 -55.84 2.43 11.77 V
V
V
V
V
3784 -53.60 -13 -40.60 -73.87 -60.25 1.69 8.34 H
5674 -49.09 -13 -36.09 -76.77 -56.13 2.73 9.77 H
7568 -46.02 -13 -33.02 -80.25 -55.45 241 11.84 H
H
H
H
Highest H
3784 -54.93 -13 -41.93 -75.05 -61.58 1.69 8.34 V
5674 -52.25 -13 -39.25 -79.73 -59.29 2.73 9.77 V
7568 -46.38 -13 -33.38 -80 -55.81 241 11.84 V
V
V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG692208-01B

LTE Band 5
LTE Band 5/ 1.4MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)

1648 -60.29 -13 -47.29 -73.59 -62.05 0.98 4.89 H
2472 -61.59 -13 -48.59 -78.22 -63.47 1.28 5.32 H
3296 -59.16 -13 -46.16 -79.41 -62.57 1.54 7.10 H
H
H
Lowest ¢
1648 -62.62 -13 -49.62 -75.33 -64.38 0.98 4.89 V
2472 -62.21 -13 -49.21 -78.43 -64.09 1.28 5.32 V
3296 -59.40 -13 -46.40 -79.15 -62.81 1.54 7.10 V
V
V
V
1672 -61.65 -13 -48.65 -75.03 -63.33 0.99 4.82 H
2508 -61.60 -13 -48.60 -78.36 -63.56 1.29 541 H
3344 -59.20 -13 -46.20 -79.32 -62.81 1.56 7.31 H
H
H
H
Middle H
1672 -62.89 -13 -49.89 -75.5 -64.57 0.99 4.82 \%
2508 -61.33 -13 -48.33 -78.32 -63.29 1.29 541 V
3344 -59.85 -13 -46.85 -79.46 -63.46 1.56 7.31 V
V
V
V
V
1696 -62.68 -13 -49.68 -75.47 -64.28 1.00 4.75 H
2544 -61.09 -13 -48.09 -78.01 -63.07 1.30 5.44 H
3392 -59.92 -13 -46.92 -79.22 -63.72 1.57 7.52 H
H
H
H
Highest H
1696 -62.55 -13 -49.55 -75.56 -64.15 1.00 4.75 \%
2544 -61.45 -13 -48.45 -77.94 -63.43 1.30 5.44 V
3392 -59.75 -13 -46.75 -79.15 -63.55 1.57 7.52 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG692208-01B

LTE Band 5/ 3MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -60.79 -13 -47.79 -73.93 -62.55 0.98 4.89 H
2472 -62.34 -13 -49.34 -78.59 -64.22 1.28 5.32 H
3296 -59.28 -13 -46.28 -79.27 -62.69 1.54 7.10 H
H
H
H
Lowest H
1648 -62.32 -13 -49.32 -75.66 -64.08 0.98 4.89 V
2472 -62.54 -13 -49.54 -78.56 -64.42 1.28 5.32 V
3296 -59.64 -13 -46.64 -79.26 -63.05 1.54 7.10 V
V
V
V
V
1672 -62.61 -13 -49.61 -75.42 -64.29 0.99 4.82 H
2508 -61.12 -13 -48.12 -78.45 -63.08 1.29 541 H
3344 -59.96 -13 -46.96 -79.14 -63.57 1.56 7.31 H
H
H
H
Middle H
1672 -63.61 -13 -50.61 -76.27 -65.29 0.99 4.82 V
2508 -61.88 -13 -48.88 -78.37 -63.84 1.29 541 V
3344 -59.32 -13 -46.32 -78.91 -62.93 1.56 7.31 V
V
V
V
V
1696 -62.78 -13 -49.78 -75.87 -64.38 1.00 4.75 H
2544 -61.86 -13 -48.86 -78.27 -63.84 1.30 5.44 H
3392 -59.11 -13 -46.11 -79.14 -62.91 1.57 7.52 H
H
H
H
Highest H
1696 -63.42 -13 -50.42 -76.46 -65.02 1.00 4.75 V
2544 -61.39 -13 -48.39 -78.4 -63.37 1.30 5.44 V
3392 -59.35 -13 -46.35 -79.16 -63.15 1.57 7.52 V
V
V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG692208-01B

LTE Band 5/5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -60.57 -13 -47.57 -73.6 -62.33 0.98 4.89 H
2472 -62.37 -13 -49.37 -78.61 -64.25 1.28 5.32 H
3296 -59.52 -13 -46.52 -79.25 -62.93 1.54 7.10 H
H
H
H
Lowest H
1648 -62.53 -13 -49.53 -75.46 -64.29 0.98 4.89 V
2472 -62.27 -13 -49.27 -78.47 -64.15 1.28 5.32 V
3296 -59.61 -13 -46.61 -79.1 -63.02 1.54 7.10 V
V
V
V
V
1672 -61.85 -13 -48.85 -75.11 -63.53 0.99 4.82 H
2508 -61.88 -13 -48.88 -78.21 -63.84 1.29 541 H
3344 -59.25 -13 -46.25 -79.07 -62.86 1.56 7.31 H
H
H
H
Middle H
1672 -64.61 -13 -51.61 -77.98 -66.29 0.99 4.82 V
2508 -62.32 -13 -49.32 -79.03 -64.28 1.29 541 V
3344 -60.72 -13 -47.72 -80.15 -64.33 1.56 7.31 V
V
V
V
V
1688 -63.66 -13 -50.66 -76.28 -65.29 1.00 4.77 H
2532 -61.11 -13 -48.11 -78.16 -63.08 1.30 5.43 H
3376 -59.85 -13 -46.85 -79.15 -63.59 1.57 7.45 H
H
H
H
Highest H
1688 -62.60 -13 -49.60 -75.85 -64.23 1.00 4.77 V
2532 -61.82 -13 -48.82 -78.29 -63.79 1.30 5.43 V
3376 -59.12 -13 -46.12 -79.11 -62.86 1.57 7.45 V
V
V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG692208-01B

LTE Band 5/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -60.83 -13 -47.83 -73.79 -62.59 0.98 4.89 H
2472 -61.43 -13 -48.43 -78.24 -63.31 1.28 5.32 H
3296 -59.44 -13 -46.44 -79.09 -62.85 1.54 7.10 H
H
H
H
Lowest H
1648 -62.86 -13 -49.86 -75.29 -64.62 0.98 4.89 V
2472 -62.15 -13 -49.15 -78.62 -64.03 1.28 5.32 V
3296 -59.10 -13 -46.10 -79.21 -62.51 1.54 7.10 V
V
V
V
V
1664 -62.58 -13 -49.58 -75.33 -64.29 0.98 4.84 H
2496 -61.16 -13 -48.16 -78.36 -63.11 1.29 5.39 H
3328 -59.05 -13 -46.05 -79.58 -62.59 1.55 7.24 H
H
H
H
Middle H
1664 -62.10 -13 -49.10 -76.03 -63.81 0.98 4.84 V
2496 -61.61 -13 -48.61 -78.09 -63.56 1.29 5.39 \%
3328 -59.40 -13 -46.40 -79.05 -62.94 1.55 7.24 V
V
V
V
V
1680 -62.67 -13 -49.67 -75.92 -64.32 0.99 4.80 H
2520 -61.18 -13 -48.18 -78.24 -63.15 1.30 5.42 H
3360 -59.55 -13 -46.55 -79.06 -63.22 1.56 7.38 H
H
H
H
Highest H
1680 -63.64 -13 -50.64 -76.63 -65.29 0.99 4.80 V
2520 -62.40 -13 -49.40 -78.56 -64.37 1.30 5.42 V
3360 -59.79 -13 -46.79 -78.92 -63.46 1.56 7.38 V
V
V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG692208-01B

LTE Band 7
LTE Band 7 / 5MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (('jEBRnP1 ) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)

5004 -53.08 -25 -28.08 -78.31 -60.44 2.34 9.70 H
7500 -44.56 -25 -19.56 -77.95 -53.93 2.43 11.80 H
10001 -38.87 -25 -13.87 -78.61 -48.37 2.70 12.20 H
15000 -29.75 -25 -4.75 -77.56 -39.75 3.60 13.60 H
H
Lowest U
5004 -52.90 -25 -27.90 -78.13 -60.26 2.34 9.70 V
7500 -46.84 -25 -21.84 -80.23 -56.21 2.43 11.80 V
10001 -40.56 -25 -15.56 -80.3 -50.06 2.70 12.20 \%
15000 -31.88 -25 -6.88 -79.69 -41.88 3.60 13.60 \%
V
V
5064 -52.03 -25 -27.03 -77.39 -59.36 2.37 9.70 H
7596 -44.72 -25 -19.72 -78.26 -54.18 2.40 11.86 H
10128 -38.33 -25 -13.33 -78.5 -47.89 2.70 12.25 H
15195.5 -32.03 -25 -7.03 -79.22 -42.22 3.68 13.87 H
H
Middle H
5070 -52.49 -25 -27.49 -77.85 -59.81 2.38 9.70 \%
7605 -46.33 -25 -21.33 -79.87 -55.8 2.40 11.86 \%
10140 -39.90 -25 -14.90 -80.07 -49.46 2.70 12.26 V
15195.5 -32.99 -25 -7.99 -80.18 -43.18 3.68 13.87 V
V
V
5136 -52.94 -25 -27.94 -77.76 -60.22 2.42 9.70 H
7692 -35.50 -25 -10.50 -69.3 -45.05 2.37 11.92 H
10260 -38.51 -25 -13.51 -78.7 -48.12 2.69 12.30 H
12828 -35.82 -25 -10.82 -78.31 -45.73 2.89 12.79 H
15391 -30.07 -25 -5.07 -76.6 -40.46 3.76 14.15 H
H
Highest H
5136 -52.83 -25 -27.83 -78.06 -60.11 2.42 9.70 V
7692 -38.07 -25 -13.07 -72.09 -47.62 2.37 11.92 V
10260 -38.50 -25 -13.50 -78.89 -48.11 2.69 12.30 \%
12828 -36.00 -25 -11.00 -77.81 -45.91 2.89 12.79 V
15391 -30.69 -25 -5.69 -76.96 -41.08 3.76 14.15 V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG692208-01B

LTE Band 7 / 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5004 -52.18 -25 -27.18 -77.41 -59.54 2.34 9.70 H
7500 -44.77 -25 -19.77 -78.16 -54.14 2.43 11.80 H
10008 -38.82 -25 -13.82 -78.62 -48.33 2.70 12.20 H
15000 -29.08 -25 -4.08 -76.89 -39.08 3.60 13.60 H
H
H
Lowest H
5004 -52.35 -25 -27.35 -77.58 -59.71 2.34 9.70 V
7500 -46.25 -25 -21.25 -79.64 -55.62 2.43 11.80 V
10008 -41.41 -25 -16.41 -81.21 -50.92 2.70 12.20 V
15000 -32.65 -25 -7.65 -80.46 -42.65 3.60 13.60 V
V
V
V
5064 -53.15 -25 -28.15 -78.51 -60.48 2.37 9.70 H
7596 -45.65 -25 -20.65 -79.29 -55.11 2.40 11.86 H
10128 -38.67 -25 -13.67 -78.84 -48.23 2.70 12.25 H
15184 -32.30 -25 -7.30 -79.55 -42.48 3.67 13.86 H
H
H
Middle H
5064 -52.66 -25 -27.66 -78.02 -59.99 2.37 9.70 V
7596 -46.54 -25 -21.54 -80.08 -56 2.40 11.86 V
10128 -40.07 -25 -15.07 -80.24 -49.63 2.70 12.25 V
15184 -33.62 -25 -8.62 -80.87 -43.8 3.67 13.86 V
V
V
V
5124 -53.99 -25 -28.99 -78.74 -61.28 241 9.70 H
7680 -35.12 -25 -10.12 -68.97 -44.66 2.37 11.91 H
10248 -39.52 -25 -14.52 -79.76 -49.12 2.69 12.30 H
12804 -37.17 -25 -12.17 -79.53 -47.05 2.88 12.76 H
15368 -29.91 -25 -4.91 -76.12 -40.27 3.75 14.12 H
H
Highest H
5124 -53.14 -25 -28.14 -79.42 -60.43 241 9.70 V
7680 -37.29 -25 -12.29 -71.48 -46.83 2.37 11.91 V
10248 -38.35 -25 -13.35 -78.84 -47.95 2.69 12.30 V
12804 -35.88 -25 -10.88 -77.71 -45.76 2.88 12.76 V
15368 -29.68 -25 -4.68 -76.52 -40.04 3.75 14.12 V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG692208-01B

LTE Band 7 / 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5004 -53.23 -25 -28.23 -78.46 -60.59 2.34 9.70 H
7500 -45.38 -25 -20.38 -78.77 -54.75 2.43 11.80 H
10008 -36.83 -25 -11.83 -76.63 -46.34 2.70 12.20 H
15000 -29.39 -25 -4.39 -77.2 -39.39 3.60 13.60 H
H
H
Lowest H
5004 -53.42 -25 -28.42 -78.65 -60.78 2.34 9.70 V
7500 -46.80 -25 -21.80 -80.19 -56.17 2.43 11.80 V
10008 -39.58 -25 -14.58 -79.38 -49.09 2.70 12.20 V
15000 -31.82 -25 -6.82 -79.63 -41.82 3.60 13.60 V
V
V
V
5052 -53.34 -25 -28.34 -78.65 -60.67 2.37 9.70 H
7584 -44.39 -25 -19.39 -77.9 -53.84 2.40 11.85 H
10116 -38.15 -25 -13.15 -78.27 -47.7 2.70 12.25 H
15172.5 -31.61 -25 -6.61 -78.86 -41.78 3.67 13.84 H
H
H
Middle H
5052 -51.63 -25 -26.63 -76.94 -58.96 2.37 9.70 V
7584 -46.52 -25 -21.52 -80.03 -55.97 2.40 11.85 V
10116 -39.73 -25 -14.73 -79.85 -49.28 2.70 12.25 V
15172.5 -32.72 -25 -7.72 -79.97 -42.89 3.67 13.84 V
V
V
V
5112 -53.17 -25 -28.17 -78.66 -60.47 2.4 9.7 H
7668 -44.04 -25 -19.04 -77.69 -53.57 2.38 11.90 H
10224 -38.92 -25 -13.92 -79.41 -48.51 2.69 12.29 H
12780 -37.60 -25 -12.60 -79.92 -47.46 2.87 12.74 H
15333.5 -28.72 -25 -3.72 -75.46 -39.05 3.74 14.07 H
H
Highest H
5112 -53.97 -25 -28.97 -79.46 -61.27 2.40 9.70 V
7668 -41.71 -25 -16.71 -75.36 -51.24 2.38 11.90 V
10224 -37.17 -25 -12.17 -77.66 -46.76 2.69 12.29 V
12780 -36.05 -25 -11.05 -78.37 -45.91 2.87 12.74 V
15333.5 -28.96 -25 -3.96 -75.7 -39.29 3.74 14.07 V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG692208-01B

LTE Band 7 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5004 -51.23 -25 -26.23 -76.46 -58.59 2.34 9.70 H
7500 -35.24 -25 -10.24 -68.63 -44.61 2.43 11.80 H
10008 -38.49 -25 -13.49 -78.29 -48 2.70 12.20 H
15011.5 -29.21 -25 -4.21 -77.02 -39.22 3.60 13.62 H
H
H
Lowest H
5004 -51.84 -25 -26.84 -77.07 -59.2 2.34 9.70 V
7500 -45.73 -25 -20.73 -79.12 -55.1 2.43 11.80 V
10008 -37.61 -25 -12.61 -77.41 -47.12 2.70 12.20 V
15011.5 -31.00 -25 -6.00 -78.81 -41.01 3.60 13.62 V
V
V
V
5052 -52.22 -25 -27.22 -77.53 -59.55 2.37 9.70 H
7584 -45.57 -25 -20.57 -79.08 -55.02 2.40 11.85 H
10104 -36.80 -25 -11.80 -76.92 -46.35 2.70 12.24 H
15161 -29.47 -25 -4.47 -76.77 -39.63 3.66 13.83 H
H
H
Middle H
5052 -51.94 -25 -26.94 -77.25 -59.27 2.37 9.70 V
7584 -46.22 -25 -21.22 -79.73 -55.67 2.40 11.85 V
10104 -38.76 -25 -13.76 -78.88 -48.31 2.70 12.24 V
15161 -31.39 -25 -6.39 -78.69 -41.55 3.66 13.83 V
V
V
V
5100 -52.29 -25 -27.29 -77.74 -59.6 2.39 9.70 H
7656 -42.32 -25 -17.32 -75.97 -51.83 2.38 11.89 H
10200 -38.41 -25 -13.41 -78.79 -47.99 2.70 12.28 H
10200 -37.31 -25 -12.31 -79.51 -46.89 2.70 12.28 H
15310.5 -28.93 -25 -3.93 -75.73 -39.24 3.73 14.03 H
H
Highest H
5100 -53.39 -25 -28.39 -78.88 -60.7 2.39 9.70 V
7656 -41.55 -25 -16.55 -75.2 -51.06 2.38 11.89 V
10200 -37.52 -25 -12.52 -77.9 -47.1 2.70 12.28 V
10200 -36.25 -25 -11.25 -78.45 -45.83 2.70 12.28 V
15310.5 -29.88 -25 -4.88 -76.68 -40.19 3.73 14.03 V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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